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Lay Summary
The MHRA granted Marketing Authorisations (licenses) for Mypaid 60mg, 90mg and 120mg
SR Tablets on the 2nd May 2006. These products are prescription only medicines.
Mypaid tablets contain dihydrocodeine tartrate, an opoid analgesic used for the treatment of
severe pain in cancer and other chronic conditions. Mypaid SR Tablets have been formulated
to provide a prolonged release of the active ingredient.
No new or unexpected safety concerns arose from this application and it was, therefore,
judged that the benefits of taking Mypaid 60mg, 900mg, and 120mg SR Tablets outweigh the
risks, hence Marketing Authorisations have been granted.
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SCIENTIFIC DISCUSSION
Introduction
The MHRA granted marketing authorisations for the medicinal products Mypaid 60mg,
90mg and 120mg SR Tablets (PL 04416/0580-2) on 2nd May 2006. These applications
successfully claimed that the products were generic medical products of DHC Continus
Tablets 60mg (PL 16950/0019), 90mg (PL 16950/0020) and 120mg (PL 16950/0021),
marketed by Napp Pharmaceuticals and granted 12 July 1990. The legal basis of the
application was EU Directive 2001/83/EC Article 10.1.
The active ingredient in Mypaid SR Tablets is dihydrocodeine tartrate, a semisynthetic opioid
analgesic (ATC code NO2A AO8). The formulation of Mypaid SR Tablets is designed to
give a prolonged release of the active ingredient.
PHARMACEUTICAL ASSESSMENT

Active Substance
The active substance is Dihydrocodeine tartrate
.

Structure:
Description:

White or almost white crystalline powder

Molecular formula:

C22H29NO9

Relative molecular mass:

451.46

Dihydrocodeine is covered by a European Drug Master File and a letter of access was
provided. The impurities are controlled by the levels in the European Pharmacopoeia
monograph and the DMF. The specification and analytical methods used by the active
substance manufacturer is that in the European Pharmacopoeia as supplemented by the DMF.
Satisfactory batch data from three batches were provided. Certificates of analysis have been
provided by the active substance manufacturer for the dihydrocodeine hydrogen tartrate and
related substances which were used as reference standards. The active ingredient is stored in
containers which meet EC standards. The retest period for the active ingredient is two years
and this was supported by satisfactory stability data.
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Finished Product
The tablets are round, flat and white to off white in colour. The tablets are packed in blisters
PVC/PVDC and sealed with aluminium foil with printing. The qualitative composition of
Mypaid SR Tablets is given below. The manufacturer declared that there are no excipients of
animal or human origin in the product.

Dihydrocodeine hydrogen tartrate
Glyceryl behenate
Calcium sulphate dihydrate
Copovidone VA 64
Sodium stearyl fumarate
Purified water

The aim was to develop three oral dosages in the form of a prolonged release preparation,
similar to the reference products.
Bioequivalence trials carried out on the drug products were compared to the corresponding
strength of the reference product DHC Continus tablets. Comparative dissolution and
impurity profiles were carried out under identical conditions and are found to be similar for
both the reference and test product.
A satisfactory description of the manufacturing process and in-process controls and
satisfactory validation data from three batches was provided. An acceptable Finished Product
Specification, Certificates of Analysis and details of analytical methods was also provided.
The tablets are packed in PVC/PVDC rigid film non transparent blisters and covered by
aluminium foil. Specifications certificates of analysis are provided. Stability data supports the
shelf-life of 24 months.
Conclusion
A marketing authorisation was granted.
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PRECLINICAL ASSESSMENT
No preclinical data were submitted for this application and none were required.
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CLINICAL ASSESSMENT

CLINICAL PHARMACOLOGY
Dihydrocodeine is a semisynthetic narcotic analgesic with a potency between morphine and
codeine. It acts on opioid receptors in the brain to reduce the patient's perception of pain and
improve the psychological reaction to pain by reducing the associated anxiety.
Dihydrocodeine is well absorbed from the gastrointestinal tract following administration and
plasma levels are maintained throughout the twelve hour dosing interval.
Like other phenanthrene derivatives, dihydrocodeine is mainly metabolised in the liver with
the resultant metabolites being excreted mainly in the urine. Metabolism of dihydrocodeine
includes o-demethylation, n-demethylation and 6-keto reduction.
EFFICACY
Efficacy was reviewed in the Clinical Expert Report. The reference product is established
and the application depends upon the ability to show bioequivalence with the reference
product.
SAFETY
Safety wasreviewed in the Clinical Expert Report. The reference product is established and
the application depends upon the ability to show bioequivalence with the reference product.
BIOEQUIVALENCE
Bioequivalence has been demonstrated in a single dose fasted study on a 120mg modified
release strength, a single dose food effect study on a 120mg modified release strength and a
multiple dose on a 60mg modified release strength.
Single-dose in fasted state
38 healthy volunteers of both genders were phenotyped and 26 volunteers were included in
the bioequivalence study, 25 participants completed the whole study.
Primary pharmacokinetic parameters
Pharmacokinetic parameter

test product

reference product

point estimate

AUC0-inf

2162.98 ng.hrs/ml

2151.13 ng.hrs/ml

1.010

Cmax

199.56 ng/ml

198.60 ng/ml

1.000

AUC0-t

2094.79 ng.hrs/ml

2082.38 ng.hrs/ml

1.010

Bioqequivalence of two dihydrocodeine formulations after a single oral dose was analysed.
The statistical analysis was done by means of inclusions of the 90% confidence limits for the
pharmacokinetic parameters AUC0-t, AUC0-inf and Cmax in required range of 0.80-1.25.
Pharmacokinetic parameters for DHC 120 SR Tablets (Slovakofarma, a.s.) were within the
bioequivalence range 80-125% both AUC and Cmax.
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Single-dose with food ingestion (120mg)
Healthy volunteers were phenotyped by dextromethorphan. 30 volunteers were included in
bioequivalence testing: 26 participants completed the whole study.
Primary pharmacokinetic parameters
Pharmacokinetic parameter

test product

reference product

point estimate

AUC0-inf

2118.42 ng.hrs/ml

2137.22 ng.hrs/ml

0.992

Cmax

214.61 ng/ml

213.62 ng/ml

1.004

AUC0-t

2063.34 ng.hrs/ml

2077.86 ng.hrs/ml

0.994

ANOVA performed on the pharmacokinetic indices did not detect any significant differences
between the two formulations for any of the parameters AUC0-t, AUC0-inf and Cmax.
Pharmacokinetic parameters for DHC 120 SR Tablets (Slovakofarma, a.s.) were within the
bioequivalence range 80-125% both AUC and Cmax.
Multiple dose (60mg)
32 healthy volunteers were phenotyped, 26 were included and 24 participants completed the
bioequivalence study.
Primary pharmacokinetic parameters
Pharmacokinetic parameter

test product

reference product

point estimate

AUCt

902.12 ng.hrs/ml

896.92 ng.hrs/ml

0.999

Cmax

125.81 ng/ml

124.91 ng/ml

1.007

Pharmacokinetic parameters for DHC 120 SR Tablets (Slovakofarma, a.s.) were within the
bioequivalence range 80-125% both AUC and Cmax.
EXPERT REPORT
The expert report is written by a medically qualified pharmaceutical consultant and is
satisfactory.

SUMMARY OF PRODUCT CHARACTERISTICS
This was satisfactory
Clinical Conclusion
The applicant has demonstrated that Mypaid SR Tablets are bioequivalent to the reference
product. A marketing authorisation was granted.
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OVERALL CONCLUSION AND RISK/BENEFIT ANALYSIS
QUALITY
The important quality characteristics of Mypaid SR Tablets are well defined and controlled.
The specifications and batch analytical results indicate consistency from batch to batch.
There are no outstanding quality issues that would have a negative impact on the benefit/risk
balance.
PRECLINICAL
No new preclinical data were submitted and none are required for applications of this type.
EFFICACY
Bioequivalence has been demonstrated between the applicant’s Mypaid SR Tablets and DHC
Continus Tablets.
No new or unexpected safety concerns arise from these applications.
The SPC, PIL and labelling are satisfactory and consistent with that for tablets.
RISK BENEFIT ASSESSMENT
The quality of the product is acceptable and no new preclinical or clinical safety concerns
have been identified. The bioequivalence study supports the claim that the applicant’s
products and the innovator products are interchangeable. The risk benefit is, therefore,
considered to be positive.

UKPAR Sandoz, Mypaid 60, 90, 120mg SR Tablets

8

PL 04416/0580-2
STEPS TAKEN DURING ASSESSMENT

1

The MHRA received the application on 22nd December 2004.

2

Pre-assessment checks were completed on 10th February 2005.

3

The Clinical Assessment was begun on 15th March 2006 and was
completed on 23rd March 2006.

4

The Quality Assessment was begun on 7th November 2005, further
information was requested on 18th November 2005 and a response was
received on 24th March 2006.

5

A Marketing Authorisation was granted on 2nd May 2006.
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Steps Taken After Assessment
None
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SUMMARY OF PRODUCT CHARACTERISTICS
1.

NAME OF THE MEDICINAL PRODUCT
Mypaid 60mg SR Tablets.

2.

QUALITATIVE AND QUANTITATIVE COMPOSITION
Each tablet contains 60mg dihydrocodeine tartrate.
For excipients, see section 6.1.

3.

PHARMACEUTICAL FORM
Prolonged-release tablets.
Round, flat, white to off-white tablets.

4.

CLINICAL PARTICULARS

4.1.

Therapeutic indications
For the relief of severe pain in cancer and other chronic conditions.

4.2.

Posology and method of administration
Oral
The tablets should not be chewed.
Adults and children older than 12 years: 60 mg - 120 mg every 12 hours.
Elderly: Dosage should be reduced.
Children up to 12 years: Not recommended.
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4.3.

Contraindications
Hypersensitivity to dihydrocodeine or any of the excipients.
Respiratory depression, obstructive airways disease.
As dihydrocodeine may cause the release of histamine, it should not be given
during an asthma attack.
Avoid in acute alcoholism and where there is a risk of paralytic ileus.
Opioid analgesics should not be administered to patients with increased
intracranial pressure and head injury.
Avoid concomitant use with and for 2 weeks after stopping MAOIs

4.4.

Special warnings and precautions for use
Caution should be exercised in hypotension, hypothyroidism, asthma (see 4.3),
decreased respiratory reserve, prostatic hypertrophy and convulsive disorders.
Severe withdrawal symptoms may occur in dependent patients if treatment is
withdrawn abruptly.
The dose should be reduced in elderly and debilitated patients. Reduce dose
or avoid in hepatic or renal function impairment.

4.5.

Interactions with other medicinal products and other forms of interaction
Opioid analgesics may interact wth the following:
Alcohol - enhanced hypotensive and sedative effects
Antidepressants, Tricyclic - sedative effects possibly increased
Antipsychotics - enhanced hypotensive and sedative effects
Anxiolytics and Hypnotics - increased sedative effect
Cimetidine - metabolism of opioid analgesics inhibited by cimetidine
(increased plasma concentration)
Ciprofloxacin - avoid premedication with opioid analgesics (reduced plasma
concentration of ciprofloxacin) when ciprofloxacin used for surgical
prophylaxis.
Domperidone - opioid analgesics antagonise effects of domperidone on gastrointestinal activity
MAOIs - possible CNS excitation or depression (hypertension or hypotension)
when opioid analgesics given with MAOIs —avoid concomitant use and for 2
weeks after stopping MAOIs
Metoclopramide - opioid analgesics antagonise effects of metoclopramide on
gastro-intestinal activity.
Mexiletine - opioid analgesics delay absorption of mexiletine
Moclobemide - possible CNS excitation or depression (hypertension or
hypotension)
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Ritonavir - plasma concentration of opioid analgesics (except methadone)
possibly increased by ritonavir
There is an increased risk of toxicity with myelosuppressive drugs

4.6.

Pregnancy and lactation
Dihydrocodeine has been taken in pregnancy, although there is very little
published about its safety.
Third trimester: Depression of neonatal respiration; withdrawal effects in
neonates of dependent mothers; gastric stasis and risk of inhalation pneumonia
in mother during labour.
Dihydrocodeine has not been reported to be excreted in breast milk. However,
it is advisable that dihydrocodeine only be administered to breast-feeding
mothers if considered essential.

4.7.

Effects on ability to drive and use machines
Dihydrocodeine may cause drowsiness: If affected, patients should not drive
or operate machinery.

4.8.

Undesirable effects
Nausea and vomiting (particularly in initial stages), constipation, and
drowsiness; larger doses may produce respiratory depression and hypotension.
Other side-effects include abdominal pain, difficulty with micturition, urinary
retention, ureteric or biliary spasm, dry mouth, sweating, paraesthesia,
headache, facial flushing, vertigo, bradycardia, tachycardia, palpitations,
postural hypotension, hypothermia, confusion, hallucinations, dysphoria,
mood changes, dependence, miosis, decreased libido or potency, rashes,
urticaria and pruritus.
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4.9.

Overdose
Opioid analgesics cause varying degrees of coma, respiratory depression, and
pinpoint pupils. The specific antidote naloxone is indicated if there is coma or
bradypnoea.
Since naloxone has a shorter duration of action than many opioids, close
monitoring and repeated injections are necessary according to the respiratory
rate and depth of coma. Where repeated administration of naloxone is
required, it may be given by continuous intravenous infusion and the rate of
infusion adjusted according to vital signs.

5.

PHARMACOLOGICAL PROPERTIES

5.1.

Pharmacodynamic properties
Pharmacotherapeutic Group: Analgesics, Natural Opium Alkaloids –
Dihydrocodeine
ATC code: NO2A AO8
Dihydrocodeine is a semisynthetic narcotic analgesic with a potency between
morphine and codeine. It acts on opioid receptors in the brain to reduce the
patient's perception of pain and improve the psychological reaction to pain by
reducing the associated anxiety.

5.2.

Pharmacokinetic properties
Dihydrocodeine is well absorbed from the gastrointestinal tract following
administration and plasma levels are maintained throughout the twelve hour
dosing interval.
Like other phenanthrene derivatives, dihydrocodeine is mainly metabolised in
the liver with the resultant metabolites being excreted mainly in the urine.
Metabolism of dihydrocodeine includes o-demethylation, n-demethylation and
6-keto reduction.
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5.3.

Preclinical safety data
There are no pre-clinical data of relevance to the prescriber which are
additional to that already included in other sections of the SPC.

6.

PHARMACEUTICAL PARTICULARS

6.1.

List of excipients
Glyceryl behenate
Calcium sulphate dihydrate
Copovidone VA 64
Sodium stearyl fumarate

6.2.

Incompatibilities
Not applicable

6.3.

Shelf life
3 years

6.4.

Special precautions for storage
Store below 25oC

6.5.

Nature and contents of container
PVC/PVDC/Aluminium foil blister
Packs containing 56 or 60 tablets. Not all pack sizes may be marketed.

UKPAR Sandoz, Mypaid 60, 90, 120mg SR Tablets

15

PL 04416/0580-2

6.6.

Instruction for use and handling
Not applicable

7.

MARKETING AUTHORISATION HOLDER
Sandoz Ltd
37 Woolmer Way
Bordon
Hampshire
GU35 9QE

8.

MARKETING AUTHORISATION NUMBER
PL 04416/0580

9

DATE OF FIRST AUTHORISATION/RENEWAL OF THE
AUTHORISATION
02/05/2006

10

DATE OF REVISION OF THE TEXT
02/05/2006
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SUMMARY OF PRODUCT CHARACTERISTICS
1.

NAME OF THE MEDICINAL PRODUCT
Mypaid 90mg SR Tablets.

2.

QUALITATIVE AND QUANTITATIVE COMPOSITION
Each tablet contains 90mg dihydrocodeine tartrate.
For excipients, see section 6.1.

3.

PHARMACEUTICAL FORM
Prolonged-release tablets.
Round, flat, white to off-white tablets.

4.

CLINICAL PARTICULARS

4.1.

Therapeutic indications
For the relief of severe pain in cancer and other chronic conditions.

4.2.

Posology and method of administration
Oral
The tablets should not be chewed.
Adults and children older than 12 years: 60 mg - 120 mg every 12 hours.
Elderly: Dosage should be reduced.
Children up to 12 years: Not recommended.
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4.3.

Contraindications
Hypersensitivity to dihydrocodeine or any of the excipients.
Respiratory depression, obstructive airways disease.
As dihydrocodeine may cause the release of histamine, it should not be given
during an asthma attack.
Avoid in acute alcoholism and where there is a risk of paralytic ileus.
Opioid analgesics should not be administered to patients with increased
intracranial pressure and head injury.
Avoid concomitant use with and for 2 weeks after stopping MAOIs

4.4.

Special warnings and precautions for use
Caution should be exercised in hypotension, hypothyroidism, asthma (see 4.3),
decreased respiratory reserve, prostatic hypertrophy and convulsive disorders.
Severe withdrawal symptoms may occur in dependent patients if treatment is
withdrawn abruptly.
The dose should be reduced in elderly and debilitated patients. Reduce dose
or avoid in hepatic or renal function impairment.

4.5.

Interactions with other medicinal products and other forms of interaction
Opioid analgesics may interact wth the following:
Alcohol - enhanced hypotensive and sedative effects
Antidepressants, Tricyclic - sedative effects possibly increased
Antipsychotics - enhanced hypotensive and sedative effects
Anxiolytics and Hypnotics - increased sedative effect
Cimetidine - metabolism of opioid analgesics inhibited by cimetidine
(increased plasma concentration)
Ciprofloxacin - avoid premedication with opioid analgesics (reduced plasma
concentration of ciprofloxacin) when ciprofloxacin used for surgical
prophylaxis.
Domperidone - opioid analgesics antagonise effects of domperidone on gastrointestinal activity
MAOIs - possible CNS excitation or depression (hypertension or hypotension)
when opioid analgesics given with MAOIs —avoid concomitant use and for 2
weeks after stopping MAOIs
Metoclopramide - opioid analgesics antagonise effects of metoclopramide on
gastro-intestinal activity.
Mexiletine - opioid analgesics delay absorption of mexiletine
Moclobemide - possible CNS excitation or depression (hypertension or
hypotension)
Ritonavir - plasma concentration of opioid analgesics (except methadone)
possibly increased by ritonavir
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There is an increased risk of toxicity with myelosuppressive drugs

4.6.

Pregnancy and lactation
Dihydrocodeine has been taken in pregnancy, although there is very little
published about its safety.
Third trimester: Depression of neonatal respiration; withdrawal effects in
neonates of dependent mothers; gastric stasis and risk of inhalation pneumonia
in mother during labour.
Dihydrocodeine has not been reported to be excreted in breast milk. However,
it is advisable that dihydrocodeine only be administered to breast-feeding
mothers if considered essential.

4.7.

Effects on ability to drive and use machines
Dihydrocodeine may cause drowsiness: If affected, patients should not drive
or operate machinery.

4.8.

Undesirable effects
Nausea and vomiting (particularly in initial stages), constipation, and
drowsiness; larger doses may produce respiratory depression and hypotension.
Other side-effects include abdominal pain, difficulty with micturition, urinary
retention, ureteric or biliary spasm, dry mouth, sweating, paraesthesia,
headache, facial flushing, vertigo, bradycardia, tachycardia, palpitations,
postural hypotension, hypothermia, confusion, hallucinations, dysphoria,
mood changes, dependence, miosis, decreased libido or potency, rashes,
urticaria and pruritus.

4.9.

Overdose
Opioid analgesics cause varying degrees of coma, respiratory depression, and
pinpoint pupils. The specific antidote naloxone is indicated if there is coma or
bradypnoea.
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Since naloxone has a shorter duration of action than many opioids, close
monitoring and repeated injections are necessary according to the respiratory
rate and depth of coma. Where repeated administration of naloxone is
required, it may be given by continuous intravenous infusion and the rate of
infusion adjusted according to vital signs.

5.

PHARMACOLOGICAL PROPERTIES

5.1.

Pharmacodynamic properties
Pharmacotherapeutic Group: Analgesics, Natural Opium Alkaloids –
Dihydrocodeine
ATC code: NO2A AO8
Dihydrocodeine is a semisynthetic narcotic analgesic with a potency between
morphine and codeine. It acts on opioid receptors in the brain to reduce the
patient's perception of pain and improve the psychological reaction to pain by
reducing the associated anxiety.

5.2.

Pharmacokinetic properties
Dihydrocodeine is well absorbed from the gastrointestinal tract following
administration and plasma levels are maintained throughout the twelve hour
dosing interval.
Like other phenanthrene derivatives, dihydrocodeine is mainly metabolised in
the liver with the resultant metabolites being excreted mainly in the urine.
Metabolism of dihydrocodeine includes o-demethylation, n-demethylation and
6-keto reduction.
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5.3.

Preclinical safety data
There are no pre-clinical data of relevance to the prescriber which are
additional to that already included in other sections of the SPC.

6.

PHARMACEUTICAL PARTICULARS

6.1.

List of excipients
Glyceryl behenate
Calcium sulphate dihydrate
Copovidone VA 64
Sodium stearyl fumarate

6.2.

Incompatibilities
Not applicable

6.3.

Shelf life
3 years

6.4.

Special precautions for storage
Store below 25oC

6.5.

Nature and contents of container
PVC/PVDC/Aluminium foil blister
Packs containing 56 or 60 tablets. Not all pack sizes may be marketed.
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6.6.

Instruction for use and handling
Not applicable

7.

MARKETING AUTHORISATION HOLDER
Sandoz Ltd
37 Woolmer Way
Bordon
Hampshire
GU35 9QE

8.

MARKETING AUTHORISATION NUMBER
PL 04416/0581

9

DATE OF FIRST AUTHORISATION/RENEWAL OF THE
AUTHORISATION
02/05/2006

10

DATE OF REVISION OF THE TEXT
02/05/2006
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SUMMARY OF PRODUCT CHARACTERISTICS
1.

NAME OF THE MEDICINAL PRODUCT
Mypaid 120mg SR Tablets.

2.

QUALITATIVE AND QUANTITATIVE COMPOSITION
Each tablet contains 120mg dihydrocodeine tartrate.
For excipients, see section 6.1.

3.

PHARMACEUTICAL FORM
Prolonged-release tablets.
Round, flat, white to off-white tablets, half scored on one side.

4.

CLINICAL PARTICULARS

4.1.

Therapeutic indications
For the relief of severe pain in cancer and other chronic conditions.

4.2.

Posology and method of administration
Oral
The tablets should not be chewed.
Adults and children older than 12 years: 60 mg - 120 mg every 12 hours.
Elderly: Dosage should be reduced.
Children up to 12 years: Not recommended.
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4.3.

Contraindications
Hypersensitivity to dihydrocodeine or any of the excipients.
Respiratory depression, obstructive airways disease.
As dihydrocodeine may cause the release of histamine, it should not be given
during an asthma attack.
Avoid in acute alcoholism and where there is a risk of paralytic ileus.
Opioid analgesics should not be administered to patients with increased
intracranial pressure and head injury.
Avoid concomitant use with and for 2 weeks after stopping MAOIs

4.4.

Special warnings and precautions for use
Caution should be exercised in hypotension, hypothyroidism, asthma (see 4.3),
decreased respiratory reserve, prostatic hypertrophy and convulsive disorders.
Severe withdrawal symptoms may occur in dependent patients if treatment is
withdrawn abruptly.
The dose should be reduced in elderly and debilitated patients. Reduce dose
or avoid in hepatic or renal function impairment.

4.5.

Interactions with other medicinal products and other forms of interaction
Opioid analgesics may interact wth the following:
Alcohol - enhanced hypotensive and sedative effects
Antidepressants, Tricyclic - sedative effects possibly increased
Antipsychotics - enhanced hypotensive and sedative effects
Anxiolytics and Hypnotics - increased sedative effect
Cimetidine - metabolism of opioid analgesics inhibited by cimetidine
(increased plasma concentration)
Ciprofloxacin - avoid premedication with opioid analgesics (reduced plasma
concentration of ciprofloxacin) when ciprofloxacin used for surgical
prophylaxis.
Domperidone - opioid analgesics antagonise effects of domperidone on gastrointestinal activity
MAOIs - possible CNS excitation or depression (hypertension or hypotension)
when opioid analgesics given with MAOIs —avoid concomitant use and for 2
weeks after stopping MAOIs
Metoclopramide - opioid analgesics antagonise effects of metoclopramide on
gastro-intestinal activity.
Mexiletine - opioid analgesics delay absorption of mexiletine
Moclobemide - possible CNS excitation or depression (hypertension or
hypotension)
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Ritonavir - plasma concentration of opioid analgesics (except methadone)
possibly increased by ritonavir
There is an increased risk of toxicity with myelosuppressive drugs

4.6.

Pregnancy and lactation
Dihydrocodeine has been taken in pregnancy, although there is very little
published about its safety.
Third trimester: Depression of neonatal respiration; withdrawal effects in
neonates of dependent mothers; gastric stasis and risk of inhalation pneumonia
in mother during labour.
Dihydrocodeine has not been reported to be excreted in breast milk. However,
it is advisable that dihydrocodeine only be administered to breast-feeding
mothers if considered essential.

4.7.

Effects on ability to drive and use machines
Dihydrocodeine may cause drowsiness: If affected, patients should not drive
or operate machinery.

4.8.

Undesirable effects
Nausea and vomiting (particularly in initial stages), constipation, and
drowsiness; larger doses may produce respiratory depression and hypotension.
Other side-effects include abdominal pain, difficulty with micturition, urinary
retention, ureteric or biliary spasm, dry mouth, sweating, paraesthesia,
headache, facial flushing, vertigo, bradycardia, tachycardia, palpitations,
postural hypotension, hypothermia, confusion, hallucinations, dysphoria,
mood changes, dependence, miosis, decreased libido or potency, rashes,
urticaria and pruritus.

4.9.

Overdose
Opioid analgesics cause varying degrees of coma, respiratory depression, and
pinpoint pupils. The specific antidote naloxone is indicated if there is coma or
bradypnoea.
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Since naloxone has a shorter duration of action than many opioids, close
monitoring and repeated injections are necessary according to the respiratory
rate and depth of coma. Where repeated administration of naloxone is
required, it may be given by continuous intravenous infusion and the rate of
infusion adjusted according to vital signs.

5.

PHARMACOLOGICAL PROPERTIES

5.1.

Pharmacodynamic properties
Pharmacotherapeutic Group: Analgesics, Natural Opium Alkaloids –
Dihydrocodeine
ATC code: NO2A AO8
Dihydrocodeine is a semisynthetic narcotic analgesic with a potency between
morphine and codeine. It acts on opioid receptors in the brain to reduce the
patient's perception of pain and improve the psychological reaction to pain by
reducing the associated anxiety.

5.2.

Pharmacokinetic properties
Dihydrocodeine is well absorbed from the gastrointestinal tract following
administration and plasma levels are maintained throughout the twelve hour
dosing interval.
Like other phenanthrene derivatives, dihydrocodeine is mainly metabolised in
the liver with the resultant metabolites being excreted mainly in the urine.
Metabolism of dihydrocodeine includes o-demethylation, n-demethylation and
6-keto reduction.
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5.3.

Preclinical safety data
There are no pre-clinical data of relevance to the prescriber which are
additional to that already included in other sections of the SPC.

6.

PHARMACEUTICAL PARTICULARS

6.1.

List of excipients
Glyceryl behenate
Calcium sulphate dihydrate
Copovidone VA 64
Sodium stearyl fumarate

6.2.

Incompatibilities
Not applicable

6.3.

Shelf life
3 years

6.4.

Special precautions for storage
Store below 25oC

6.5.

Nature and contents of container
PVC/PVDC/Aluminium foil blister
Packs containing 56 or 60 tablets. Not all pack sizes may be marketed.
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6.6.

Instruction for use and handling
Not applicable

7.

MARKETING AUTHORISATION HOLDER
Sandoz Ltd
37 Woolmer Way
Bordon
Hampshire
GU35 9QE

8.

MARKETING AUTHORISATION NUMBER
PL 04416/0582

9

DATE OF FIRST AUTHORISATION/RENEWAL OF THE
AUTHORISATION
02/05/2006

10

DATE OF REVISION OF THE TEXT
02/05/2006

UKPAR Sandoz, Mypaid 60, 90, 120mg SR Tablets

28

PL 04416/0580-2
Labels and Leaflet

UKPAR Sandoz, Mypaid 60, 90, 120mg SR Tablets

29

PL 04416/0580-2

UKPAR Sandoz, Mypaid 60, 90, 120mg SR Tablets

30

PL 04416/0580-2

UKPAR Sandoz, Mypaid 60, 90, 120mg SR Tablets

31

PL 04416/0580-2

UKPAR Sandoz, Mypaid 60, 90, 120mg SR Tablets

32

PL 04416/0580-2

UKPAR Sandoz, Mypaid 60, 90, 120mg SR Tablets

33

PL 04416/0580-2

UKPAR Sandoz, Mypaid 60, 90, 120mg SR Tablets

34

PL 04416/0580-2

UKPAR Sandoz, Mypaid 60, 90, 120mg SR Tablets

35

PL 04416/0580-2

UKPAR Sandoz, Mypaid 60, 90, 120mg SR Tablets

36

